
 

DRAFT  

EL DORADO LAKE WESTERN WATER 
SUPPLY STUDY 
B&V PROJECT NO. 174532 

PREPARED FOR 

City of El Dorado, Kansas 

28 MAY 2013 

  ®

®

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

2
. A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 





City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  i 

Table of Contents 
Executive Summary .................................................................................................................. 1 

1.0 Introduction ................................................................................................................... 4 

1.1 Background .............................................................................................................................. 4 
[...]
efficiency, operational scheme, and treatment losses.  At this time it is unclear how effective the 

system will operate in capturing the available supply over the long term without further 

discussion with the City on how well the system operates.     

Data was evaluated for the periods from January 1, 1952 to December 31, 2009, and since 1994 

to coincide with the same periods used in the El Dorado Lake yield analysis.  The following flow 

conditions were used for the basis of the yield estimate: 

 River flow less than 78 cfs - No flow diverted to treatment plant and aquifer 

 ASR Phase II 

o River Flow between 78 and 105 cfs 

 18 mgd diverted to treatment plant 

 15mgd treated flow injected into aquifer 

o River flow above 105 cfs  

 36 mgd diverted to treatment plant 

 30mgd treated flow injected into aquifer 

 ASR Phase III 

o River flow above 160 cfs  

 72 mgd diverted to treatment plant (both phases) 

 60mgd treated flow injected into aquifer (both phases) 

 Table 4-2 summarizes the potential yield to the ASR based on the flow conditions described above 

for Phase II and Phase III.  

 

 

 



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  17 

Table 4.12- ASR Potential Annual Treated Flow Injected in Aquifer based on Historical Stream Flows 

FLOW CONDITION RATE 

(MGD) 

% OF TIME IN 

OPERATION  

ANNUAL YIELD 

(ACRE-FT/YR) 

AVERAGE FLOW 

(MGD) 

  Since 

1994 

1952 to 

2009 

Since 

1994 

1952 to 

2009 

Since 

1994 

1952 to 

2009 

Phase II 

   River Flow < 78 cfs 0 55% 59% - - - - 

   78 cfs<River Flow<105 cfs 15 11% 9% 1,827 1,580 1.6 1.4 

River  Flow > 105 cfs 30 34% 33% 11,397 10,996 10.2 9.8 

   Phase II Total 13,225 12,575 11.8 11.2 

Phase III (River Flow>160 cfs) 30 24% 23% 8,096 7,694 7.2 6.9 

TOTAL- BOTH PHASES 21,320 20,269 19.0 18.1 

 

The table above reflects the potential available yield if every drop of available water was captured 

and sent to the aquifer. These flows do not account for effectiveness of the system to capture all the 

available supply.   Information from the HDR report indicates the facility associated with Phase II 

are expected to operate approximately 33 percent of the time, resulting in an average injection into 

the aquifer of approximately 10 mgd versus about 11.5 mgd included in this analysis. However, 

without additional information and understanding of the ASR program and treatment operation, we 

are unable to accurately estimate what percentage of the available flow is treated and injected into 

the aquifer.  Therefore, for the basis of this evaluation, we have optimistically assumed that all 

available flow from the river is to be injected into the aquifer.   

Conclusions 

The data from both intervals of historical records result in similar yield to the aquifer. Based on this 

analysis, the data shows that the Phase II facilities would operate at full capacity approximately 

33% of the time with annual raw water supply of about 11.2 mgd.  If Phase III were implemented, 

an additional 6.9 mgd of flow would be diverted to the aquifer for a total recharge supply of about 

18.1 mgd.   

 



EL DORADO LAKE Western Water Supply Study | City of El Dorado, Kansas 

 
18 MAY 2013 

4.2 Comparison of El Dorado Water Supply to ASR Phase II and III Supply 
The treated flow injected into the aquifer can be compared to the raw supply from El Dorado Lake 

because the water stored in the aquifer will need to be treated again prior to entering the City of 

Wichita’s distribution system. Therefore, the treatment losses from the El Dorado Water Treatment 

Plant will be similar to the losses from the City of Wichita’s treatment facilities.   Table 4-3 

compares supply from El Dorado Lake to the treated flow injected into the aquifer from the Little 

Arkansas River for two return intervals. 

Table 4.2-Comparison of Potential Yield Injected in Aquifer versus Historical El Dorado Lake Supply 

INTERVAL ASR –PHASE II ASR- PHASE III TOTAL 
ASR 

EL DORADO LAKE  

 % Time  
Full 

Capacity 

Capacity 
(MGD) 

% Time  
Full 

Capacity 

Capacity 
(MGD) 

Capacity 
(MGD) 

% Time  
Full 

Capacity 

Capacity 
(MGD) 

Since 1994 34% 11.8 24% 7.2 19.0 88.5%2  26.6 2 

1952-2009 33% 11.2 23% 6.9 18.1 78% 3 23.4 3 

1) Based on current El Dorado Lake volume from draft 2010 KBS lake survey, existing customer average 
demands of 9 mgd, and 30 mgd for new future customers when lake elevation is between 1334 and 
1339 feet. 

2) Long-term average is 26.6 mgd, with deliveries of zero (0) mgd for 22 months and deliveries of 30 
mgd for 170 months of the analysis. 

3) Long-term average is 23.4 mgd, with deliveries of zero (0) mgd for 153 months and deliveries of 30 
mgd for 543 months of the analysis. 

 

 
 

The comparison shows that the excess water in El Dorado Lake is higher than the total potential 

diversion into the aquifer for existing Phase II and future Phase III of the ASR program based on 

both long range analyses.  Although no information was discovered for the anticipated recovery of 

stored river water using groundwater wells; it is likely that the recovery of the stored river water 

will be less than 100 percent.  In addition, the capture efficiency for El Dorado Lake is expected to 

be higher since the lake levels remain more constant than flows in the Little Arkansas River, thus 

limiting the cycling on and off of the treatment facility. Therefore, the ASR capacities for actual 

deliveries to Wichita for finished water supply will be less than shown in the table. 

4.3 Equus Bed Water Recharge to Date 
Information on the current status and recharge to date for Phase II of the ASR program has 

currently not be obtained from the City of Wichita.  The total gallons of water recharged through 



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  19 

recharge basins and wells associated with Phase 1 of the ASR, initiated in 2006, is stored on the 

USGS Kansas Water Science Center website and summarized in Table 4.4.  

Table 4.4 Historical Recharge from Phase I of the ASR Program 

YEAR AVERAGE RECHARGE 
(MGD) 

2006 0.0 

2007 1.0 

2008 0.9 

2009 0.5 

2010 0.3 

2011 0.0 

2012 0.1 

Average 0.4 

 
The data shows that Phase I operated at its highest capacity of 1 mgd in 2007.  The last two years 

have produced a total of 37 million gallons of recharge into the basin for an average of 0.05 mgd.   

 The primary goal of the ASR program is to recharge the aquifer to provide sufficient water storage 

to allow Wichita to continue to meet future demands during extreme drought conditions.  If during 

non-drought periods the water from El Dorado is used to serve the customers while the majority of 

flow from the ASR is only used to replenish the aquifer, the goals of the ASR could still be achieved, 

much quicker and more reliably.   

These conclusions from the ASR evaluation are based only on the operational conditions stated in 

the HDR report, available stream gage information, and information on the USGS website. 

Therefore, the conclusions from this evaluation should be verified with the City of Wichita to 

confirm the operation of the ASR system.   

  



EL DORADO LAKE Western Water Supply Study | City of El Dorado, Kansas 

 
20 MAY 2013 

5.0 Water Treatment Plant Process Design 

5.1 RAW WATER QUALITY 
The raw water quality of El Dorado Lake is presented in Table 5.1 below.  

Table 5-1 El Dorado Lake Raw Water 

PARAMETER AVERAGE 

Turbidity 33 to 46 NTU 

Total Suspended Solids 21 to 25 mg/l 

Total Dissolved Solids 275 mg/l 

Total Organic Carbon 2.6 to 4.2 mg/l 

True Color 15 PCU (range 1 to 50) 

pH 8.2 (range 8 to 9) 

Alkalinity 120 mg/l as CaCO3 

Total Hardness 175 mg/l  

Calcium Hardness 95 mg/l 

Nitrate 0.29 mg/l 

Total Kjeldahl Nitrogen 0.37 mg/l 

Total phosphorous 75 µg/l 

Iron 0.75 mg/l 

Manganese 0.03 mg/l 

Chloride 12 mg/l 

 

The City has an active WRAPS Plan for El Dorado Lake and the City is committed in investing in Best 

Management Plans (BMPs) in the watershed to reduce sedimentation.    

5.2 INTAKE AND RAW WATER TRANSMISSION   
Raw water is supplied to El Dorado’s existing Water Treatment Plant from two 36-inch inlet 

connections located in the dam outfall wetwell.  The two inlets are piped together beneath the dam 

and exit through a single 36-inch pipe.  The 36-inch pipe is located at the base of the wet well, 

approximate invert elevation 1272.50 feet.  Downstream of the dam the 36-inch branches into a 24 

inch cast iron line and a 36 inch prestressed concrete line that convey flow to the existing treatment 

facility.   

The raw water supply to the new treatment facility will connect to the single 36-inch line near the 

outfall, and will require coordination with the USACE.   The existing 24-inch and 36-inch raw water 



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  21 

lines will continue to serve the existing treatment facility.  The raw water piping would have a 

capacity of 40 mgd to serve both the existing and new treatment facility.  Typically, velocity in the 

intakes can be designed up to 10 fps, and even up to 15 fps for intermittent flows. The velocity 

through the 36-inch pipe segment before the interconnect would be approximately 8.8 fps. Since 

there are two supply entry points at the dam, the inlet velocity at both points is approximately 4.4 

fps.  The high velocity through the 36-inch piping would create several feet of additional headloss 

that would have to be accounted for when selecting the treatment plant location.  However, 

connecting to the 36-inch intake falls within acceptable design velocities and is a feasible approach 

to supply water to the new treatment facility.   

It is anticipated that the new facility would be located at an elevation that would allow lake water to 

gravity flow to the treatment plant.  However, the location for the new facility and hydraulic 

capacity of the intake and existing piping will need to be confirmed during the course of 

preliminary design.   

5.3 CURRENT WATER TREATMENT PROCESSES USED BY WICHITA 
Wichita has two primary sources of drinking water, the Cheney Reservoir constructed in 1965 by 

the US Bureau of Reclamation and the Equus Beds Aquifer wells. The Reservoir water is ozonated to 

oxidize taste and odor compounds as well as pesticide and herbicide compounds, then the 

Reservoir water is blended with the groundwater supply prior to coagulation/lime softening, 

filtration, disinfection using chloramines, and corrosion control through the addition of a phosphate 

inhibitor.  

5.4 CURRENT WATER TREATMENT PROCESSES USED BY EL DORADO 
The City of El Dorado treats the El Dorado Lake water using a conventional filtration plant with 

coagulation, sedimentation and dual media filtration. Powdered activated carbon is available as 

needed for improved disinfection by-product precursor removal and removal of intermittent taste 

and odor compounds. Disinfection is accomplished through the use of chloramines and the treated 

water is fluoridated.  

5.5 COMPARISON OF FINISHED WATER QUALITY FROM WICHITA AND EL 
DORADO 

Water utilities are required to provide information to customers about the quality of the water that 

they serve every year. The information is compiled in Consumer Confidence Reports and sent to 

each customer account yearly to update customers about regulatory compliance and changes in 



EL DORADO LAKE Western Water Supply Study | City of El Dorado, Kansas 

 
22 MAY 2013 

water quality. Data from the most recent Consumer Confidence Reports for Wichita (2011 data) 

and El Dorado (2010 data) are compared below.  

Table 5-2 Comparison of Finished Water Quality 

PARAMETER, UNITS WICHITA EL DORADO 

Arsenic, µg/l 2.1 <1.6 

Fluoride, mg/l 0.32 0.7 

pH, S.U. 7.9 7.4 to 8.5 

Alkalinity, mg/l as CaCO3 94 90 to 120 

Calcium, mg/l 26 23 to 35 

Magnesium, mg/l 14 4 to 6 

Potassium, mg/l 4.4 2 to 4 

Sodium, mg/l 90 <7 

Chloride, mg/l 120 7.5 to 9 

Nitrate, mg/l 0.8 to 1.4 <0.32 

Sulfate, mg/l 67 3.5 to 7 

Silica, mg/l 17 2 to 11 

Total dissolved Solids, mg/l 400 120 to 155 

Bromate, mg/l ND to 14 No data 

Haloacetic Acids (5), µg/l 5 to 11 20 

Trihalomethanes, µg/l 18 to 25 19 

Total Organic Carbon, mg/l 2.2 Removal ratio 1 

90th % Copper, mg/l 0.086 0.25 

90th % Lead, µg/l 7.5 4 

 

The treated El Dorado water is similar to the Wichita water with regard to calcium, potassium, and 

alkalinity concentrations, but significantly different with regard to sodium, chloride, sulfate, and 

total dissolved solids concentrations. For system blending, the calcium and alkalinity are both very 

important water quality parameters so having similar values for the Wichita and El Dorado match 

which is positive. El Dorado currently produces water with a much greater range of pH than 

Wichita, so pH control will be a critical feature of a new Western Water Supply plant to match the 

pH of the Wichita supply.  

Both utilities use chloramines as the secondary disinfectant within the distribution system and 

have low levels of the regulated disinfection by-products – haloacetic acids and trihalomethanes.  



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  23 

Further evaluation of the organic removal requirements of the El Dorado Lake water should be 

undertaken as part of the more detailed design.  However, with minimum chemical and treatment 

adjustments the two water supplies are compatible and can be blended in the distribution system.  

5.6 PROPOSED PROCESS FOR WICHITA WESTERN SUPPLY FROM EL DORADO 
RESERVOIR 

Based on the processes used currently to treat the El Dorado Lake water, we propose the following 

treatment processes for a Western Wichita Supply from El Dorado Lake. The facility will be 

designed for a maximum capacity of 30 mgd.   

Powdered activated carbon would be added upstream of the rapid mix basins while polyaluminum 

chloride coagulant would be introduced at the rapid mix basins for rapid introduction of the 

chemical with good mixing into the raw water. The coagulated water would then be gently mixed in 

the flocculation basins to permit the coagulants to react with particulate and dissolved compounds, 

such as iron and total organic carbon. The coagulants, turbidity, and dissolved compounds form 

flocs which will settle to the bottom of the sedimentation basins if given enough time. Final 

particulate removal will be accomplished by filtration. The filtered water would then be disinfected 

and have final pH and corrosion control treatments. A description of each proposed chemical 

addition and process step is provided below.  A process schematic is shown in Figure 5-1.   

Powdered activated carbon (PAC) is similar to granular activated carbon although it has a much 

smaller grain size.  The carbon undergoes activation to form pores that contain sites on which 

carbon compounds can attach and be adsorbed. PAC has a relatively high adsorptive affinity for 

taste and odor-causing compounds and naturally occurring organic matter.  Factors that affect PAC 

performance include contact time with the target contaminants, interference by treatment 

chemicals, and competition from other naturally-occurring organic compounds in the water being 

treated.  When added in conjunction with coagulants, its adsorption capability can be inhibited by 

enmeshment in coagulant flocs.  Therefore, PAC should be fed upstream from the point of 

coagulant, polymer, and/or oxidant addition to maximize the potential for adsorbing taste and 

odor-causing compounds.  This could occur in a dedicated PAC adsorption basin that provides 

mixing to maintain solids suspension and good contact between the PAC and solution.  With 

conventional treatment, PAC is commonly added before or just within the rapid mix basin and 

contact time is provided during flocculation and sedimentation.   

Conventional coagulation-flocculation-sedimentation consists of rapid mixing, coagulation, 

flocculation, and sedimentation in large rectangular or circular basins.  The goals for coagulation, 



EL DORADO LAKE Western Water Supply Study | City of El Dorado, Kansas 

 
24 MAY 2013 

flocculation, and sedimentation include turbidity reduction, particle conditioning for filtration, and 

removal of organic compounds.  Particles are removed by coagulation, which involves the use of a 

chemical coagulant for neutralizing the electric surface charge on small particles.  The particles can 

then combine to form larger aggregate particles, or floc, by gentle mixing. These larger particles are 

then allowed to settle in the sedimentation basin. Because many of the pathogens of concern, such 

as microorganisms, are actual particles, they can be effectively removed by coagulation, 

flocculation, and sedimentation. Total organic carbon (TOC) compounds can be removed by 

adsorption onto the floc particles.  

Coagulation, flocculation, and sedimentation, followed by filtration has been demonstrated to 

remove turbidity, oxidized iron and manganese, color, TOC, viruses, bacteria, Giardia cysts, and 

Cryptosporidium oocysts.  Removal of naturally-occurring organic material depends on the pH, the 

coagulant dose, and the type of organic material.  Well-operated plants can produce settled water 

with a turbidity less than of 1.0 NTU and filtered water with a turbidity of less than 0.10 NTU.  

Membrane filtration, which involves removal of suspended particles by using low-pressure hollow 

polymeric fiber membranes, are becoming increasingly popular as an alternative to conventional 

granular media filtration processes.  Microfiltration (MF) and ultrafiltration (UF) are physical 

processes of removing colloidal particles from water by straining it through a porous membrane. 

Both processes achieve exceptional turbidity removal; most operating facilities routinely produce 

treated water (permeate) with turbidities less than 0.05 NTU.  MF membranes are typically used for 

treatment of surface water and consist of hollow fibers with a nominal pore size of 0.1 to 0.5 micron 

UF membranes have a slightly smaller nominal pore size of 0.01 to 0.05 micron. As these pore sizes 

are significantly smaller than Cryptosporidium cysts (2 to 7 microns) and Giardia cysts (5 to 15 

microns), both MF and UF achieve excellent removal of these contaminants.  Pilot-scale testing has 

achieved 6 to 8-log removal of Giardia cyst-sized particles, therefore many states grant 3-log, and, 

in some cases 4-log removal credits for treatment by MF and UF. For encased membrane systems, 

the feed water is pressurized and forced through the membranes at average pressures between 10 

to 20 psi.  

More recently, ceramic membranes which were a wastewater treatment technology, are becoming 

more cost competitive in the water industry.  Therefore, a comparisons of encased polymeric 

membrane filters and ceramic filters should be evaluated during the preliminary design phase.  



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  25 

For a century, water utilities have been using chlorine for primary and secondary disinfection. 

Chlorine is highly effective for inactivation of viruses and Giardia, although it is ineffective for 

inactivation of Cryptosporidium and for oxidation of the taste-and odor-causing compounds MIB 

and Geosmin.  Chlorine does need time to react, so a baffled chlorine contact tank is used to provide 

the required contact times under the worst case flow and temperature conditions for regulatory 

compliance. The most commonly used forms of chlorine used for disinfection are chlorine gas, 

delivered sodium hypochlorite, and on-site generated sodium hypochlorite. Which form of chorine 

is used is usually determined by factors such as specific project requirements, cost of local 

delivered chemical, and power cost.  

Chloramine is formed when free chlorine is combined in water with ammonia.  Because chloramine 

is not as effective as free chlorine for inactivation of most microbial organisms, it is generally used 

as a secondary disinfectant in the distribution system, rather than as the primary disinfectant.  

Unlike free chlorine, chloramine does not promote the formation of halogenated byproducts; 

although its byproducts, nitrosamines and cyanogen chloride, neither of which are currently 

federally regulated in drinking water, may be of future concern. Presently, there is little definitive 

information regarding their health risks or the concentrations at which they may become a cause 

for concern.   

Wichita maintains a target pH of 7.9 so the Wichita supply would be provided with pH adjustment 

chemical additions to permit raising or lowering of the finished water as necessary. Wichita also 

uses a phosphate inhibitor for corrosion control and sequestering of hardness so chemical feed 

facilities for this chemical would also be a necessary part of the plant. 

The coagulation/sedimentation and filtration processes remove particulates, coagulants and 

dissolved compounds from the water in the form of flocs. The filters also require periodic backwash 

with clean water to function effectively. The liquid portions of the sedimentation flocs and the 

backwash can be recaptured and sent through the treatment process again to maximize the plants 

efficiency and reduce water losses. The solid residuals must be treated and disposed of in a manner 

acceptable to KDHE. It is anticipated that water residuals lagoon will be provided to store and 

dewater residual solids from the sedimentation basin and filter backwash.  The sedimentation basin 

and filter backwash residuals will be gravity fed to a wet well and the combined residuals pumped 

to a lagoon consisting of two cells.  Each cell will be built with enough capacity to store two years of 

residuals at average plant solids production.  It is anticipated each cell will actively receive 

residuals for a year; followed by a period of one year when the residuals are decanted, allowed to 



EL DORADO LAKE Western Water Supply Study | City of El Dorado, Kansas 

 
26 MAY 2013 

air dry, and removed for landfill disposal.  Providing each cell with capacity for two years allows for 

provisions to delay disposal for a year in the event wet conditions do not allow necessary drying to 

occur.   

Flow from the contact basins would enter a finished water clearwell that will serve as the wetwell 

for the distribution pumping station.  The size of the finished water clearwell may vary based on the 

end user minimum and peak demands, and overall system configuration.  It is anticipated flow from 

the plant will be pumped to the 10 million gallon Webb Road reservoir.  Coordination between El 

Dorado and Wichita on the operation of the facility and the ability to control flow will be a necessity 

to size the clearwell to provide adequate equalization.  Typically, 5 percent of plant volume is used 

as general guideline for clearwell storage.  Therefore, a 1.5 million gallon finished water clearwell is 

included.   

Table 5-3 summarizes the major components for the treatment facility.   

 

 

 

 

 

 

 

 

 

 

 

 



City of El Dorado, Kansas | EL DORADO LAKE WESTERN Water Supply Study 

 
BLACK & VEATCH |  27 

Table 5-3 Summary of Process Components 

COMPONENT NUMBER 

OF UNITS 

DESIGN PARAMETERS 

Rapid Mixer 2 Residence time: 20 seconds 

Dimensions: 8 ft x 8 ft x15 ft 

Flocculation Basins 2 Detention Time: 30 minutes 

Trains: 2, Cells: 3 

Cell Dimension: 17 ft x 17 ft x 17 ft 

Dimension:  51 ft x 51 ft x 17 ft 

Sedimentation Basins 2 Detention Time: 3.1 hrs 

Surface Loading Rate: 0.6 gpm/sf 

Dimensions: 52 ft x 300 ft x 17 ft 

Membrane Facility 8 Recovery Rate (%):95 